Your #1 source for all things sports!

running-girl-silhouette Created with Sketch.
Cardio

Cardio articles

football-player Created with Sketch.
Sports

Sports articles

Shape Created with Sketch.
Exercise

Exercise articles

Shape Created with Sketch.
Stretching

Stretching articles

lifter Created with Sketch.
Equipment

Equipment articles

football-player Created with Sketch.

How to Set Up the Bowflex Power Pro XTL

The Bowflex Power Pro XTL is a home gym with over 60 exercise routines that allow you to exercise all the major muscle groups in your body. Resistance is provided through the unique Bowflex power-rod technology that allows you to select a resistance level. You can expand your machine with extra power rods to take it from 210 pounds up to 310 or even 410 pounds of resistance. The Bowflex Power Pro XTL is delivered in kit form and you must assemble it at home.

Locate the seat rail and rear leg. Place two 3/8" x 3/4" square-head bolts through the rear-leg bolt keeper -- marked with an R -- and slide the assembly into one of the seat rail channels at the end nearest to the warning label. Repeat for the other rear-leg bolt channel in the other seat rail channel. Make sure they are both flush with the end of the rail. Install the rear-bench leg piece over the four bolts using a washer and locknut on each bolt.

Locate the riser bracket. Slide a 3/8" x 3/4" square-head bolt into each of the two seat rail channels from the opposite end to the rear leg. Attach the riser bracket to these two bolts. Place two 3/8" x 3/4" square-head bolts into each of the two pivot bracket bolt keepers and slide each assembly into the seat rail channels so they are flush with the end of the rail. Locate the pulley frame and the pivot bracket. Place the pivot bracket over the pulley frame and attach it to the four bolts using a washer and locknut on each bolt. Attach the bottom of the riser bracket to the standing platform using the 1” knob.

Locate the seat and bench and separate them using the quick-release hinge. Pull the seat locking pin out, then slide the seat on by lining up the wheels with the channels along the sides of the seat rail. Attach each end cap using the small screws.

Locate the u-bar. Slide it into the vertical poles on the end of the frame and attach it using two ¼” x 2” hex head bolts and locknuts but do not tighten them up yet. Locate the vertical mainframe and attach it to the u-bar with the 3/8” x 2 ½” hex head bolt. Attach the lower portion of the vertical to the frame with the 3/8” x 4” hex head bolt. Tighten all bolts evenly, including the u-bar. Locate the power rod pack. Place it onto the top of the vertical mainframe and tap it down securely with a rubber mallet. Use the four #12 screws to join the two parts together.

Turn the bench upside down and attach the bench cup between the two hinges using a #14 screw. Locate the incline support bracket and attach it to the underside of the bench with a tap bolt. Attach the bench to the seat using the quick release hinge. Lock the seat pin into the fourth hole in the side channel of the seat rail. Adjust the bracket until it is in contact with the top of the power rod pack. Tighten the tap bolt with a wrench. Remove the bench and insert a #14 screw through the center notch of the bracket. There is no pre-drilled hole for this.

Return the bench to the machine. Unwrap the cables and pulleys. Take the backing paper off the non-skid pads and attach them either side of the upper part of the u-bar. Your Bowflex is ready to use.

If you have any of the optional attachments -- leg extension, chest bar, lat pulldown or squat attachment -- you should assemble these separately. Download the assembly manual from Nautilus to see how each component should be attached to the Bowflex.

Tip

Follow the assembly instructions carefully. All the nut, bolts, screws, brackets and washers are included, and there should be no parts left over.

Cite this Article A tool to create a citation to reference this article Cite this Article

Things Needed

  • Bowflex Power Pro XTL
  • 9/16" wrench
  • 7/16" wrench
  • 1/2" open-end wrench
  • Crescent wrench
  • Rubber mallet
  • Phillips-head screwdriver

About the Author

This article was written by the SportsRec team, copy edited and fact checked through a multi-point auditing system, in efforts to ensure our readers only receive the best information. To submit your questions or ideas, or to simply learn more about Pocketpence, contact us here.

Try our awesome promobar!